1.FRAME SYSTEM (EZ &%)

NO[PIC NO. |MIKILON NO. CHINESE NAME
1 |A98-01-01|07200901020001 |3: =41 A8/ KA 4135 F B 200CCi 4

2 |A98-01-02(08200988007330 | 4 fA 37 4 SHIL: 151mm/%%E AL A0 E100.5mm/ ¢ 12%1.5
3 |A98-01-03[07200911010000 |7i {i AT TR A LY

4 |A98-01-04(07200607011200 | £ 42 K:680*7£320

5 |A98-01-05(07200910011202 | (4) B K230mm/ 3L FE58mm

6 |A98-01-06(07200910011203 | (£7) BK230mm/ 3L FE58mm

7 |A98-01-07(07200916011200 |k #h#l i1 %E 4L ZRAL A0 105mm. T E E PRI 123mm

8 |A98-01-08(07200608011200 |/ &4 K 799* 55341/ %35 %5 :241mm

9 |A98-01-09(07200927010000 |#i % Fk % 42 HaZEBR 2% ¢ 22
10[A98-01-10|08200288005122 [Hijti1 AL EE151mm/ K 118* %35
11|A98-01-11|08200988003120 |3k 3 F 4 ZREFLEET0. mfE14
12|A98-01-12(09102031350310 |ZZyh% ¢ 23*¢ 10.2*30




13|A98-01-13(09101030300390 ([5G ¢10.2*¢ 15*114.5

14 [A98-01-14|06100002211030 |#3k Mt ¢ 22
15[A98-01-15(12010112100201 |34 s M10*20*1.5/7 £ ([# 5E 1)

16 (A98-01-16(12010112081600 |2 iz M8*160/% 4% ([ 5 7 FRIAT)

17 [A98-01-17(12010112080450 |32 s M8*45/ 745 ([ 5 72 A7 JHIiES )
18[A98-01-18(12010112080400 |34 s M8*40/ 74 ([ & 5 e 48)
19|A98-01-19|12010112060200 |7~ iZf4: M6*20/%- 4% (TR S 4E4)
20|A98-01-20|12010112060160 |7 iZf4: M6*16/7 4% ([l € i PRI AT 2. Lt 41 2)
21|A98-01-21|12010312060160 |Py /s Kk M6*16/7-4% ([ & BRI AL
22|A98-01-22|12020212080010 |4z Rt M8/ &x ([ 7E R AR B AT 1 4. J5 B2 424D
23[A98-01-23|12020212060010 |4zt M6/ 2 ([ % i AR S 28
24|A98-01-24(12020412060010 |i: 2% iR} M6/ 2% ([# E /T 6248
25|A98-01-25|12010213100160 |py 5 A [F A3k M10*16%1.5/2% 1 ([ e HE 4= 3RS0 40)

2.ENGINE SYSTEM (R3IHL.ES)

8 26

A98-200-4

1‘3




NO|PIC NO. |MIKILON NO. CHINESE NAME

1 |A98-02-01|05035120400300 |Hi |14 URH R RS DY 26

2 |A98-02-02|05044215020100 |7 &AL GY6 L f135°f

3 [A98-02-03/05040100080200 |7 fa 4% AR R A

4 |A98-02-04[05042122000100 |5k 52 CG125 45 K %%

5 [A98-02-05(05043100000100 |4k Hy 4% WHAG S B4k

6 |A98-02-06(05001200920200 |42k GY6-150/5 i £l £ i

7 |A98-02-07(05002200900100 |47 %14k ABBIA KK

8 [A98-02-08(05046020400100 |t 12V7AH/113*70%129 (mm)

9 |A98-02-09(01016084300010 |%&ZhHL FHFGY6-200cCiH ¥4 Hi 5 51
10|A98-02-10 R T F3h
11|A98-02-11|04021219200100 |% shil kst 428# 1915

12 (A98-02-12 HES IR YD31

13|A98-02-13 IRE e 127MM.01.01A.01

14|A98-02-14 MU BRI B - |161QMK-13-10
15[A98-02-15(04022209410100 |44 428H 947

16 [A98-02-16(02001032100400 |7y 42 sl

17|A98-02-17 TS AR 35-51mm
18|A98-02-18(02010021102700 |1t 4% PZ27F5)

19 [A98-02-19(02101200920010 |HE 3y 4 GY6-150cc

20|A98-02-20 He & B ¢ 29*¢ 22.5%4
21|A98-02-21|06011002440610 |5 -l & 28 £ 22355, ¢ 6.5/R9
22|A98-02-22|12010112101850 |72z 4 M10*185*1.25/ %43 (RENHL T
23|A98-02-23|12010112102250 |7:>% &4 M10*225*1.25/ %43 CRENHLITIEE)
24|A98-02-24|12010112080350 |7 % iEifs: M8*35/% 4% CRBIHLMHE)
25|A98-02-25|12010112080200 |22 i 4 M8*20/Z %k ([l & HEE)

26 |A98-02-26|12010112060250 |33 % i f4: M6*25/ 745 ([ E Ak 2% )
27|A98-02-27|12010112060200 |77 % iz f4: M6*20/ 7% 4% ([l 5E & e B 1. UE 2)
28|A98-02-28|12010112060160 |4 &4 M6*16/% 2% ([ 2 B it 25 2. R shHLim & f14)
29|A98-02-29|12020212100010 |4 izt M10*1.25/% 4% CRENPLAEE)
30(A98-02-30{12020212080010 | [ 4z £t M8/ZE4E CRENHLITHE)
31(A98-02-31|12020212060010 | [ 4z £t M6/ 4k (FEfL. BHaE2)
32|A98-02-32|12020212160010 |4z it M16*1.5/Z 4% (& e RN €
33|A98-02-33|12020113060011 |[H@iEts (hnE) Me/= 1 (JEEAFE 2. 38 2)
34|A98-02-34|12030021002800 | F-# ¢ 10* ¢ 28*2/E 4% CRENHLAT 4D




35

A98-02-35

12030020803001

T

¢ 8*¢ 30*2/F 4 ([EEWH %)

36

A98-02-36

12030020802000

T

¢8*¢20%2/=~ A (KEHLME)

3.PLASTIC SYSTEM (¥EEME 2R %)

28 32 33

3
A98-200-6 e S B - 730301

NO|PIC NO. [MIKILONNO.  [CHINESE NAME

1 |A98-03-01[05006201321110 |f kAT KA
2 |A98-03-02|06012009340120 |3 AT 3 24t KA
3 |A98-03-03|06012009010010 | %: £ KA
4 |A98-03-04{06012009020010 |Ji5 %k KA
5 |A98-03-05(06012009010020 (g 74k I3 KA
6 |A98-03-06|06012009260010 |Rif{HK T 4% Fe A2
7 |A98-03-07[06012009140010 |JiEktR (/) KA
8 |A98-03-08|06012009140011 |JIEsHL (49) N
9 |A98-03-09|06012009030110 |fii /1% KA
10|A98-03-10{06012009030120 |#if#ii/1% KA
11|A98-03-11|06012009070110 |j5 %3414 KA
12|A98-03-12|06012009070120 |j5#ii/1% KA




13|A98-03-13(06032000100100 |14 =FLEN
14|A98-03-14[06041010100100 |34 % bk
15[A98-03-15|06022009200100 |Jgz#4 KA

16 [A98-03-16(05008215000100 |J5 J& 4T ATV LED

17 [A98-03-17(12200210800100 |3 £+ z8
18[A98-03-18|06100002711010 |7 ¢ 5*¢ 8*1.5/L:200mm

19 (A98-03-19(06102002711040 |7 ¢ 5* ¢ 8*1.5/L:400mm
20|A98-03-20{02004062400100 |75 i3t 4% YA/ IBRL B
21|A98-03-21|05012222000100 | 4} 4% ARy
22|A98-03-22|06053010800100 |3 Ff3% 6
23[A98-03-23|06012003240110 |3k % N3 45 =1, MIKILON

24 |A98-03-24|05010241000100 %4435 /54T TCEECIZHA T
25|A98-03-25|05009221000100 |{F|4$& 4T FEEEC/LLIRE

26 |A98-03-26|06200107130110 | 2k2k4 €22
27|A98-03-27|12010112060200 |3: 24 i f4: M6*20/% 4% CHiAE)
28|A98-03-28|12010112060160 | % g4 M6*16/% 43 (k)
29|A98-03-29|12010312060200 |47 F K i Sk M6*20/ % 4% (Ja 448
30|A98-03-30{12010312060160 |4/ K ki Sk M6*16/7 4% (ZE4A33.[HIEE12)
31|A98-03-31|12020212060010 |44 ik} M6/ZE 4% (JHIES12. o<1 M A 3)
32|A08-03-3212020412060010 |12z i) |:/|6/$/>% (FEREFE3A LA E2. RIE R L T2
33|A98-03-33|12030020802000 |4 ¢ 8@ 20%2/>4 1 A
34|A98-03-34|12030020601601 | -3 ¢ 6*¢ 16*1/%E L (FAkK)
35[A98-03-35|12030020602200 |F-#4 T 6*q 22*1/F L, (FAK)
36|A98-03-36|12010412050160 | [ Fiz M5*16/Z-4% CRITRKT [ 72D
37|A98-03-37|12010213060160 |7~ F 5k M6*16/=% 11 (JHITFIK)

4.FRONT SYSTEM (RiE&H&%)

oio
{

Q
%

Q

0
(o
;} 4




NO|PIC NO. |MIKILON NO. CHINESE NAME
1 |A98-04-01|04001102000500 |k L:390/ ¢ 10x ¢ 10/ /&

2 |A98-04-02|07200604011200 | |32k A 0317mm/ 55 216mm

3 |A98-04-03|07200604031200 | 4%k 22 0»336mm/BE216mm

4 |A98-04-04(06102002311010 |5 Jg v ¢ 26x ¢ 21x ¢ 15x22 (G EE4)

5 [A98-04-05|09101010300170 |f&% € 10.5%¢ 15*49 (FEE Pyt

6 |A98-04-06(04015130200200 |£:f) (/) ¢ 17MM/M14*1.5 (FER]D

7 |A98-04-07(04016130200200 |t (4) ¢ 17MM/M14*1.5 (FER]D

8 [A98-04-08(03040070500100 ||z} HMERSE130 5E RS R ~F47.2mm

9 |A98-04-09(09005021030100 |ij#t##kith AL EAE € L7TMM/ 252 fLH 0 #H110mm
10 [A98-04-10{04005117620060 |fi%t#s 10~f /22 3 AL 0 FE110mm

11 [A98-04-11|04040036120300 |Fi#t%e 23*7-10/1E1E/ H 2 ik

12 [A98-04-12(04017020020100 |ER k4 Bk4£25.5/17.5*47/M12*1.25
13[A98-04-13(04017040020100 |ER k2 bl 5% B4 ¢32mm
14|A98-04-14|04017050020100 |Fk -k ik Bl H% ¢ 32mm
15[A98-04-15(04017010020100 |Ek sk Ji 25*21

16 [A98-04-16(04017030030100 |Ek3k 24k HA232mm

17 |A98-04-17|04014101000100 |4t#%ki % 41

18 [A98-04-18|06102000711010 |## %% %4 ¢ 45y ¢ 16%5
19|A98-04-19|12010112100700 |24 M10*70*1.25/% 4 ([H & b R 3E)
20|A98-04-20(12010112100450 |34 M10*45*1.25/ZE 4% ([ % B )
21|A98-04-21|12020212100010 | 4Lt M10*1.25/% 4% ([EEATIRGRA. L TR E8.H#8)
22|A98-04-22|12020215140010 |Ff#ibz it M14*1.5/88 5 ([EETH)
23|A98-04-23(12020212120010 |Jf-Fi iz £} M12*1.25/% 4% ([l 5 F )
24|A98-04-24|12030021403700 |- ¢ 14*¢ 37*3IFE L ([EERTE)




25|A98-04-25|12040021200100 |74 ¢ 12/ (REEEM
26|A98-04-26|12050010202000 |JF 14 ¢ 2%20/24 19 ([ E )

27 |A98-04-27|12050010303001 |FF 14 ¢ 3*30/F 4 ([EERT4E)
28|A98-04-28|12011113060160 |p /s A K [F 3k M6*16/>% 11 C[iEl & /i il Zh 4D

5.REAR SYSTEM (GH &%)

i—zs

0—38

‘l\\.!".“‘--"

27—
37—0
18—0)

| 39—

—Q
a1 20 . - i

'RELs) Y
'44.—46

i 0—43
4277 VO
452000 098
.)
. |
\.‘ S—ﬁ“\‘

NO|PIC NO. |MIKILON NO. CHINESE NAME

1 |A98-05-01/04002102000600 |5 & L:320/ ¢ 10x ¢ 12/ & FHL J2
2 |A98-05-02(07200903010001 |J5F- . M ZE BRI SE AR

3 |A98-05-03/09002112200100 |/ L:840mmy217x ¢ 30 5¢
4 |A98-05-04(04020238400100 |%4%e 4285 381k /7N FLIEFE7IM8
5 [A98-05-05[09005011100300 |4 & Fi [ 5 WAL EAE3I2*UNFLIC 8

6 |A98-05-06(09005031050100 |}i5 46 it 13 LB 4224*1/70mm

7 [A98-05-07(09005021030100 |7t ) jii V4 LI 3 AL fL4% ¢ 36

8 |A98-05-08(04121200200100 |5 #riZE4 i HFL EHARS5MMER RO 5

A98-2




9 |A98-05-09|09005043060100 |/ flifli+ ¢ 64MM/JE 2
10{A98-05-10({04006117620061 | /5%t #% 10~ /224 0 #E110mm
11|A98-05-11(04040020120300 |54 0G 22*9-10/Ha b/ 2 M
12|A98-05-12(03040030100100 |5 il &k 4ME ¢ 200mm/5E AL RS ¢ 36mm/ ¢ 8.2
13|A98-05-13|06012008330110 | /5 X AF4"4K %:249.6mm/ %% fLH 0 111.5mm
14 [A98-05-14(06102000211010 |44 2% 54 i 2 FL A0 PE27.5mm
15[A98-05-15(06102000811020 |44 2k +E:4% ¢ 29.5%¢ 11*33

16 [A98-05-16|06102002811010 |/ Ay 411 K2 100mm/ 2 Fe AL AL H 085/ ¢ 12
17 [A98-05-17(08200688016330 | Ji5 ik & & 235 1.68.5mm/ 5 Al [H i H 0y 52mm
18|A98-05-18(12150227190200 |34 %1l & € 20* ¢ 19*27/NK19-20

19 [A98-05-19(09101070700290 |fF% ¢ 14.2*¢ 19*244
20|A98-05-20|06100000311020 |44 fii: # ¢ 8* ¢ 26*10
21|A98-05-21{12160208350550 |} ¢ 35* ¢ 55*8
22|A98-05-22|12150113300550 |44 Bk fili & ¢ 55* ¢ 30*13/6006
23[A98-05-23|09101121900230 |fF% ¢ 32*¢ 38*144.5
24|A98-05-24|04014101000100 |#t#8tp2h % ¢ 45mm
25|A98-05-25|06102000711010 |## %% %4 & ¢ 41mm

26 |A98-05-26(12120012500100 |#i %= 5k 4 /%, 3500LB/2#
27|A98-05-27|12010112142750 |22 iz M14*275*1.5/ % 4k (Fh )
28|A98-05-28(12010112120500 |34 hEifs: M12*50*1.25/ 7 4 (g gdk)
29|A98-05-29(12010112100850 |4 fZs: M10*85*1.25/ 7 43 (JE b JEE )
30(A98-05-30(12010112100500 |32 i 4% M10*50*1.25/% 4% (BE2k4tE58)
31[A98-05-31|12010112100450 |32 i fe M10*45*1.25/% 4% (g iRdR)
32(A98-05-32|12010112100200 |7 2% 2 4 M10*20*1.25/7% 4 (JEHe )
33|A98-05-33|12010112080200 |77 % iZf4: M8*20/ %4 (JE M i)
34|A98-05-34|12010112060160 |7 g4 M6*16/74% (SR E 1)
35|A98-05-35|12010312060160 |4/ K ik M6*16/% 4% (F#)
36|A98-05-36|12010313080160 |7 K ik M8*16/=% 11 (JERIZESD
37|A98-05-37|12020212140010 |4z it M14*1.5/ 7 &3 i)
38|A98-05-38|12020212120010 | ikt M12*1.25/% 4% (i)
39|A98-05-39(12020212100010 | ikt M10*1.25/Z 4% (JaikdiR L. sk Hu5e 1 G E2)
41|A98-05-41|12021015270010 | &t M27*1.5/4 %8 (JEHBiE)
42|A98-05-42|12010713080200 |z 4} Fi b e M8*20/>% [18.84% (HE4EHL)
43|A98-05-43|12030021403700 |34 ¢ 14*¢ 37*3/E S (J5H)
44|A98-05-44|12040021000100 |k ¢10/=H (%)
45|A98-05-45|12040020800101 |#i34 ¢ 8IFE L, (RERHED)




46|A98-05-46|12050010303001 |F H44 ¢ 3*30/1%F ¢ (Ja#e)
47|A98-05-47|12020215140010 |F-f&dE L} M14*1.5/ 5 (5%

6.HANDLEBAR SYSTEMGRHFF R Z0)

A98-200-3

i

el ——19

11 30 29
NO|PIC NO. |MIKILON NO. CHINESE NAME
1 |A98-06-01/03001123120100 |77 4t 60MM/TCHZELL ¢ 22mm/EERS H/L:710mm
2 |A98-06-02(05050002000100 |/ $8 4 i T 56 PUrhee Oazh. Mk KT @ik
3 |A98-06-03|06102001011010 |/ A% ATV/922x115
4 |A98-06-04(03002233418110 |J7 [Ai4m 4% bk ©22xp10x24x18.5
5 |A98-06-05(03003233417110 |J5 [Al4F F 4 4k ©22xp10x24x17.5
6 |A98-06-06/03026220000300 |/ 4% Vi S
7 |A98-06-07(07200905011202 |5 |14 L:580 ¢ 32xM14*1.5/8k 44
8 [A98-06-08({06102000411020 |7 |14 et ¢ 32mm/Ef
9 [A98-06-09({08200905010120 |5 [l 441 ik @ 38mm/ 4 &AL 66mm
10 [A98-06-10{03020300220100 | [ K £ 300MM /H2£(M10
11 [A98-06-11{03031010420200 |3} 74k 700/70/ CHJif)
12 [A98-06-12(06102003011010 |7 A& H14n ATV
13|A98-06-13(12150110170350 %7k ¢ 35%¢ 1710 (IRIAHH7K6003)




14|A98-06-14(12160207220350 |4 ¢ 22* ¢ 35*7
15|A98-06-15[09010091600420 (5% ¢ 17*¢ 22.5*13
16|A98-06-16[12060000600100 |3 i M M6

17 |A98-06-17[03009230000100 |J5#i4s () R BRIZE Y

18 [A98-06-18(03009230000200 |J5#i4% (4 BRSO BRIZE T

19 [A98-06-19|03010000000100 |5 ¥ 4% Jiz 24 M10%1.25
20|A98-06-20|03050001000900 |l FARL AR HERE AU ¢
21|A98-06-21|12010112100250 |y g4 M10*25*1.25/Z 4% ([ & J7 A
22|A98-06-22|12010112080550 | 2% iz 4 M8*55/7:4% ([ & T
23|A98-06-23|12010112060200 |3k % i f4: M6*20/ % % C[i5] 7€ Fi A& 411D
24|A98-06-24|12020212100010 | 4Hiz Rt M10*1.25/F 4% ([# 5 J5 e
25|A98-06-25|12020412060010 |34 &k} M6/ZE 45 (I E B A& 1)

26 |A98-06-26(12020215140010 |FFfiz k) M14*1.5/4R8E (JH E J7 )
27|A98-06-27|12020215100010 | iz 1 M10*1.25/4 8 (Kt H )
28|A98-06-28|12030021403700 |34 @ 14* ¢ 37*3/E 53 ([ 5 J5 1AAE)
29|A98-06-29(12040021000100 &% ¢ 10/=H (EERA)
30|A98-06-30{12050010202000 |FF 144 @ 2*20/2: 1 ([ EH A
31|A98-06-31|12050010303001 |FF 144 @ 3*30/%F 4% ([&5E 77 )
32|A98-06-32|12010112080200 |2 i f4: M8*20/ZE 4% ([l 52 1if Ja A 4232
33|A98-06-33|12040020800101 |74 ¢ 8/%E Lk (HERTEA4H)

34 (A98-06-34|03051011000100 |J5 i L:1800mm/FJ& Rl fa Al [ i€ Hote52mm




A98-200-1

ENGLISH NAME QTY/PC |ORDER QTY [TOTAL PRICE
MAIN FRAME 1
BRACKET 2
FRONT FENDER 1
FRONT CARRIER 2
L,PEDALS 1
R,PEDALS 1
ENGINE BRACKET 1
REAR CARRIER 1
TOWBALL BRACKET 1
BOLT &NUT,BATTERY 1
BRACKET, STEERING POLE COVER 1
BUSH 2




BUSH

PLUG

FLANGE BOLTS

FLANGE BOLTS

FLANGE BOLTS

FLANGE BOLTS

FLANGE BOLTS

FLANGE BOLTS

HEX FLANGE BOLT

SELF-LOCKING NUTS

SELF-LOCKING NUTS

FLANGE BOLTS

HEX FLANGE BOLT

F I \C I B \C R B (o R B \C R S B N L Ll N S




ENGLISH NAME

QTY/PC

ORDER QTY

TOTAL PRICE

IGNITION KEY

1

INGNITION COIL

RECTIFIER

CDI

REPLAY

MAIN WIRING

CONNECT LINE,LIGHTS

BATTERY

ENGINE

GEAR SHIFT

FRONT SPROCKET

INTAKE PIPE

ENGINE OIL RADIATOR

ENGINE OIL RADIATOR PIPE ASSY

CHIAN

AIR FILTER

HOOP,AIR FILTER

CARBURATOR

MUFFLER

GASEKET, MUFFLER

OIL PIPE BUTTON,RR BRAKE

HEX FLANGE BOLT

HEX FLANGE BOLT

HEX FLANGE BOLT

HEX FLANGE BOLT

HEX FLANGE BOLT

HEX FLANGE BOLT

HEX FLANGE BOLT

LOCK NUT

LOCK NUT

LOCK NUT

LOCK NUT

NUT

PLAIN WASHER

(OO N I GV I ST B R e N VI O B B N e N N Y e R Y R e R R R R R R R R e




PLAIN WASHER

PLAIN WASHER

L
READS

=

' 3529

=L )
T34
LA A3

ENGLISH NAME

QTY/PC

ORDER QTY

TOTAL PRICE

FRONT LIGHT

2

FRONT LIGHT BRACKET

FRONT FENDER(water print)

REAR FENDER(water print)

FRONT FENDER COVER

DECORATIVE BOARD,FR.BUMPER

LEFT PEDAL

RIGHT PEDAL

FR & L COVER DECORATION

FR & R COVER DECORATION

RR & L COVER DECORATION

RR & R COVER DECORATION

Rlr|lRr]lRr]lRr]Rr]Rr|R,r]RPr|[FR,r]R




FUEL TANK

CAP,FUEL TANK

SEAT

REAR LIGHT

NUT, OIL PIPE

OIL PIPE

OIL PIPE

OIL FILTER

FLASHER

OIL SWITCH

COVER, STEERING POLE

INDICATOR LIGHT, NATURAL LIGHT

INDICATOR LIGHT, REAR LIGHT

WIRING BUTTON

FLANGE BOLT

FLANGE BOLT

HEX FLANGE BOLT

NINvV[w|lwlrRr]lRrlRr]IRrIRr]IRP]lWS]Rr|RPr]R]|R

HEX FLANGE BOLT

I
o1

SELF-LOCKING NUT

=
(ep]

FLANGE BOLT

w
©

FLAT GASKET

FLAT GASKET

40

FLAT GASKET

NUT

HEX FLANGE BOLT

A98-200-2

® ® c==00




ENGLISH NAME

QTY/PC

ORDER QTY

TOTAL PRICE

FRONT SUSPENSION

2

FR.UPPER SWING ARM

2

FR.LOWER SWING ARM

N

NYLON SPACE, SWING ARM

=y
(o))

INNER BUSH, SWING ARM

L.FR.TRIFURCATE SHAFT

R.FR.TRIFURCATE SHAFT

BRAKE DISC

HUB.FR.RIM

FR.RIM 10'

FR.TYRE 10'

PIN,BALL-AND-SOCKET JOINT

CLIP,BALL-AND-SOCKET JOINT

DUSTPROOF RING,BALL-AND-SOCKET JOI

HOLDER,BALL-AND-SOCKET JOINT

COVER BOARD,BALL-AND-SOCKET JOINT

RIM DUST SHIELD

RIM DECORATION

HEX FLANGE BOLT

HEX FLANGE BOLT

Mlo | NN PIDNIDN]IDN|IDN]|RP]|RP]|]O

LOCK NUT

N
o

SLOTTED NUT

N

SLOTTED NUT

PLAIN WASHER




SPRING GASKET

SPLIT PIN

SPLIT PIN

INNER-HEX SEMI-CYLINDRICAL-HEAD BOL

12

{

)
)

00-5

ENGLISH NAME

QTY/PC

ORDER QTY

TOTAL PRICE

REAR SUSPENSION

1

REAR SWING ARM

REAR AXLE

SPROCKET

HOLDER,SPROCKET

CONNECTER,REAR TYRE.

HOLDER,DISC BRAKE

CONNECTER HOLDER,REAR AXLE

1
1
1
1
2
1
1




CLIP RING,REAR AXLE

RR.RIM 10’

RR.TYRE 10’

REAR DISC BRAKE

PROTECTOR,REAR SWING ARM

GUIDE,CHIAN

RIDING WHEEL,CHAIN

OIL PIPE BUTTON,RR BRAKE

STATOR,RR HYDRUALIC BRAKE

BEARING,REAR AXLE

BUSH,REAR SWING ARM

RUBBER BLANKET

OIL SEAL

BEARING,REAR AXLE

BUSH,REAR AXLE

RIM DUST SHIELD

RIM DECORATION

TOWBALL ASSY

FLANGE BOLT

FLANGE BOLT

FLANGE BOLT

FLANGE BOLT

FLANGE BOLT

FLANGE BOLT

FLANGE BOLT

FLANGE BOLT

INSIDE HEXAGONAL

INSIDE HEXAGONAL

SELF-LOCKING NUT

SELF-LOCKING NUT

SELF-LOCKING NUT

NUT

BOLT

FLAT GASKET

SPRING WASHER

SPRING WASHER

olo|dv|loldv]IslrRrlrRr]IsINMIM[o]lolrrRr]INMIRFR]IE]IRINMINMIFINMINMIS]IRINM]IEIRIR]IRIR]IR]INMINM]R




PIN

SLOTTED NUT

ENGLISH NAME

QTY/PC

ORDER QTY

TOTAL PRICE

HANDLE BAR

1

SWITCH,L.HANDLE BAR

L&R.RUBBER COVER,GRIPE

UPPER FIXING BLOCK,HANDLE BAR

LOWER FIXING BLOCK,HANDLE BAR

THROTTLE LEVER

STEERING PLOE

FIXING BLOCK,STEERING PLOE

CLAMP,STEERING PLOE

TURNING SHAFT

OIL CABLE

BUTTON FR.HYDRAULIC DISC

DEEP GROOVE BALL BEARING

P IN|IFPIDN]IFPIDN]IPFP]IEFRP]IDNIDN]IDN]PE




OIL SEAL

SPACER BUSH

BUTTER VALVE

L REARVIEW MIRRIR

R REARVIEW MIRRIR

REARVIEW MIRROR BRACKET

FR.HYDRAULIC BRAKE

HEX FLANGE BOLT

HEX FLANGE BOLT

HEX FLANGE BOLT

SELF-LOCKING NUT

HEX FLANGE BOLT

CONCAVE NUT

CONCAVE NUT

PLAIN WASHER

SPING GASKET

SPLIT PIN

SPLIT PIN

HEX FLANGE BOLT

SPING GASKET

RR.HYDRAULIC BRAKE

Rrlolo|lrRr|Ibd[as]lrRr|a]lrRrINdINMINMISINMIRr]INMIR]IR]IR]IR]N




	Sheet1



